STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No.: MO-0106461

Owner: Rock Creek Public Sewer District (RCPSD)
Address: P.0O. Box 1060, Imperial, MO 63052
Continuing Authority: Same as above

Address: Same as above

Facility Name: RCSPD Kimmswick WWTP

Facility Address: 6000 Mississippi Street, Kimmswick, MO 63052
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the
National Pollutant Discharge Elimination System; it does not apply to other regulated activities.

FACILITY DESCRIPTION

See Page 2

September 1, 2023
Effective Date

P /_w ,7
August 31, 2028 L% %, ;

Expiration Date Johg} __Hﬂ'(e, Dir/ec'gﬁr, Water Protection Program




Page 2 of 7
Permit No. MO-0106461

FACILITY DESCRIPTION (continued):

Outfall #001 - POTW

The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator.

Influent lift station / mechanical fine screen / aerated grit chamber / 4 SBRs / effluent pump station / UV disinfection / gravity belt
sludge thickener / 3 aerobic sludge digesters / 2 sludge holding tanks / biosolids are land applied or hauled to a facility that dewaters
the biosolids and then disposes of the dewatered biosolids in a permitted landfill / facility does not have materials stored or conduct
operations in a manner that would cause the discharge of pollutants via stormwater

Design population equivalent is 48,000.
Design flow is 4.8 million gallons per day.
Actual flow is 2.3 million gallons per day.
Design sludge production is 773 dry tons/year.

Legal Description: Land Grant 1303, Jefferson County
UTM Coordinates: X=730748, Y=4249738

Receiving Stream: Muississippi River (P)

First Classified Stream and ID: Mississippi River (P) (1707.03)
USGS Basin & Sub-watershed No.: (07140101-0603)

Permitted Feature INF — Influent Monitoring Location — Headworks

Legal Description: Land Grant 1303, Jefferson County
UTM Coordinates: X=730524, Y=4249807

Permitted Feature SM1 — Eliminated




Page 3 of 7
Permit No. MO-0106461

OUTFALL
#001

TABLE A-1.

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in
Table A-1 shall become effective on September 1, 2023 and remain in effect until expiration of the permit. Such discharges shall be controlled,
limited and monitored by the permittee as specified below:

FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT PARAM ETER(S) UNITS DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
eDMR Limit Set: M
Flow MGD * * once/day 24 hr. total
Biochemical Oxygen Demands mg/L 45 30 twice/week composite**
Total Suspended Solids mg/L 45 30 twice/week composite**
E. coli (Note 1) #/100mL 1,030 206 once/week grab
Ammonia as N mg/L * * once/month composite**
Oil & Grease mg/L * * once/month grab
Total Phosphorus mg/L * * once/month composite**
1 1 * *
Total Kjeldahl Nitrogen mg/L once/month composite**
Nitrite + Nitrate mg/L * * once/month composite**
Total Nitrogen (Note 3) mg/L * * once/month calculated
EFFLUENT PARAMETER(S) UNITS MINIMUM maximum | MERE RN SAVPLE
pH — Units*** SuU 6.0 9.0 twice/month grab
MONTHLY
MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS /'\AA\I/E:?@S& FREQUENCY TYPE
Biochemical Oxygen Demands— Percent Removal (Note 2) % 85 once/month calculated
Total Suspended Solids — Percent Removal (Note 2) % 85 once/month calculated

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE OCTOBER 28, 2023.

* Monitoring requirement only.
** A 24-hour composite sample is composed of aliquots (subsamples) collected at flow-based intervals by an automatic sampling
device. The automatic sampling device is to collect a 30 mL aliquot for every 2,000 gallons of flow. In the event that the
automatic sampling device malfunctions, the facility shall contact the St. Louis Regional Office for approval to use an

alternative sample collection method and timetable for use, until the device is repaired or replaced.

***  pH is measured in pH units and is not to be averaged.

Note 1 — Effluent limitations and monitoring requirements for E. coli are applicable only during the recreational season from April 1
through October 31. The Monthly Average Limit for E. coli is expressed as a geometric mean. The Weekly Average for E. coli will be
expressed as a geometric mean if more than one (1) sample is collected during a calendar week (Sunday through Saturday).

Note 2 — Influent sampling for BODs and TSS is not required when the facility does not discharge effluent during the reporting period.
Samples are to be collected prior to any treatment process. Calculate Percent Removal by using the following formula: [(Average
Influent —Average Effluent) / Average Influent] x 100% = Percent Removal. Influent and effluent samples are to be taken during the
same month. The Average Influent and Average Effluent values are to be calculated by adding the respective values together and
dividing by the number of samples taken during the month. Influent samples are to be collected as a composite sample, made up from
a minimum of four grab samples collected within a 24 hour period with a minimum of two hours between each grab sample and then

composited.

Note 3 — Total Nitrogen is calculated as; TN = Total Kjeldahl Nitrogen + Nitrate+Nitrite




Page 4 of 7
Permit No. MO-0106461

PERMITTED TABLE B
INE INFLUENT MONITORING REQUIREMENTS

The monitoring requirements in Table B-1 shall become effective on September 1, 2023 and remain in effect until expiration of the permit. The
influent wastewater shall be monitored by the permittee as specified below:

MONITORING REQUIREMENTS
PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE TYPE
MAXIMUM AVERAGE AVERAGE FREQUENCY

eDMR Limit Set: IM
Biochemical Oxygen Demands (Note 2) mg/L * once/month composite**
Total Suspended Solids (Note 2) mg/L * once/month composite**
Ammonia as N mg/L * * once/month composite**
Total Phosphorus mg/L * * once/month composite**
Total Kjeldahl Nitrogen mg/L * * once/month composite**
Nitrite + Nitrate mg/L * * once/month composite**

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE OCTOBER 28, 2023.

* Monitoring requirement only.
** A composite sample made up from a minimum of four grab samples collected within a 24 hour period with a minimum of two
hours between each grab sample.

Note 2 — Influent sampling for BODs and TSS is not required when the facility does not discharge effluent during the reporting period.
Samples are to be collected prior to any treatment process. Calculate Percent Removal by using the following formula: [(Average
Influent —Average Effluent) / Average Influent] x 100% = Percent Removal. Influent and effluent samples are to be taken during the
same month. The Average Influent and Average Effluent values are to be calculated by adding the respective values together and
dividing by the number of samples taken during the month. Influent samples are to be collected as a composite sample, made up from
a minimum of four grab samples collected within a 24 hour period with a minimum of two hours between each grab sample and then
composited.

C. STANDARD CONDITIONS

In addition to specified conditions stated herein, this permit is subject to the attached Parts I, 11, & 111 standard conditions dated
August 1, 2014, May 1, 2013, and August 1, 2019, and hereby incorporated as though fully set forth herein. Annual reports required
[...]
The permittee shall continue to implement and update if necessary, the program for maintenance and repair of its collection
system. The permittee may compare collection system performance results and other data with the benchmarks used in the
Departments’ Capacity, Management, Operation, And Maintenance (CMOM) Model, located at https://dnr.mo.gov/document-
search/capacity-management-operations-maintenance-plan-editable-template. Additional information regarding the Departments’
CMOM Model is available at https://dnr.mo.gov/print/document-search/pub2574.

The permittee shall also submit a report via the Electronic Discharge Monitoring Report (eDMR) Submission System annually,

by January 28", for the previous calendar year. The report shall contain the following information:

(@ A summary of the efforts to locate and eliminate specific sources of excessive infiltration and inflow into the collection
system serving the facility for the previous year.

(b) A summary of the general maintenance and repairs to the collection system serving the facility for the previous year.

(c) A summary of any planned maintenance and repairs to the collection system serving the facility for the upcoming calendar
year. This list shall include locations (GPS, 911 address, manhole number, etc.) and actions to be taken.

Bypasses are not authorized at this facility unless they meet the criteria in 40 CFR 122.41(m). If a bypass occurs, the permittee
shall report in accordance to 40 CFR 122.41(m)(3), and with Standard Condition Part I, Section B, subsection 2. Bypasses are to
be reported to the St. Louis Regional Office during normal business hours or by using the online Sanitary Sewer
Overflow/Facility Bypass Application located at: https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-
management-mogem or the Environmental Emergency Response spill-line at 573-634-2436 outside of normal business hours.
Once an electronic reporting system compliant with 40 CFR Part 127, the National Pollutant Discharge Elimination System
(NPDES) Electronic Reporting Rule, is available all bypasses must be reported electronically via the new system. Blending,
which is the practice of combining a partially-treated wastewater process stream with a fully-treated wastewater process stream
prior to discharge, is not considered a form of bypass. If the permittee wishes to utilize blending, the permittee shall file an
application to modify this permit to facilitate the inclusion of appropriate monitoring conditions.

The facility must be sufficiently secured to restrict entry by children, livestock and unauthorized persons as well as to protect the
facility from vandalism.

An Operation and Maintenance (O & M) manual shall be maintained by the permittee and made available to the operator. The O
& M manual shall include key operating procedures and a brief summary of the operation of the facility.

An all-weather access road to the treatment facility shall be maintained.

The outfall sewer shall be protected and maintained against the effects of floodwater, ice, or other hazards as to reasonably ensure
its structural stability, freedom from stoppage, and that a sample of the effluent can be obtained at a point after the final treatment
process and before the discharge mixes with the receiving waters.

The permittee shall perform a minimum of four whole effluent toxicity tests in the four and one-half year period prior to the next
permit renewal application. The four tests shall consist of four acute toxicity tests in accordance with Special Conditions #15.

Acute Whole Effluent Toxicity (WET) tests shall be conducted as follows:

(@) Freshwater Species and Test Methods: Species and short-term test methods for estimating the acute toxicity of NPDES
effluents are found in the most recent edition of Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters
to Freshwater and Marine Organisms (EPA/821/R-02/012; Table IA, 40 CFR Part 136). The permittee shall concurrently
conduct 48-hour, static, non-renewal toxicity tests with the following species:

i. The fathead minnow, Pimephales promelas (Acute Toxicity EPA Test Method 2000.0).
ii. The daphnid, Ceriodaphnia dubia (Acute Toxicity EPA Test Method 2002.0).

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being
received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with
federal guidelines for WET testing that are required to stabilize the sample during shipping. Where upstream receiving water
is not available or known to be toxic, other approved control water may be used.

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.

(d) The laboratory shall not chemically dechlorinate the sample.

(e) The Allowable Effluent Concentration (AEC) is 9%; the dilution series is: 36%, 18%, 9%, 4.5%, and 2.25%.

(f) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at
the 100% effluent concentration.

(g) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of acute toxic
units (TU, = 100/LCsp) reported according to the test methods manual chapter on report preparation and test review. The
Lethal Concentration 50 Percent (LCso) is the effluent concentration that would cause death in 50 percent of the test
organisms at a specific time.



https://dnr.mo.gov/document-search/capacity-management-operations-maintenance-plan-editable-template
https://dnr.mo.gov/document-search/capacity-management-operations-maintenance-plan-editable-template
https://dnr.mo.gov/print/document-search/pub2574
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem

16.

Page 7 of 7
Permit No. MO-0106461

Expanded Effluent Testing

Permittee must sample and analyze for the pollutants listed in Form B2 — Application for Operating Permit for Facilities That
Receive Primarily Domestic Waste And Have A Design Flow More Than 100,000 Gallons Per Day (MO-780-1805 dated 10-20),
Part D — Expanded Effluent Testing Data, #18. The permittee shall provide this data with the permit renewal application. A
minimum of three samples taken within four and one-half years prior to the date of the permit application must be provided.
Samples must be representative of the seasonal variation in the discharge from each outfall. Approved and sufficiently sensitive
testing methods listed in 40 CFR 136.3 must be utilized. A method is “sufficiently sensitive” when; 1) The method minimum
level is at or below the level of the applicable water quality criterion for the measured pollutant or pollutant parameter; or 2) the
method minimum level is above the applicable water quality criterion, but the amount of the pollutant or pollutant parameter in a
facility's discharge is high enough that the method detects and quantifies the level of the pollutant or pollutant parameter in the
discharge; or 3) the method has the lowest minimum level of the analytical methods approved under 40 CFR part 136. These
methods are also required for parameters listed as monitoring only, as the data collected may be used to determine if numeric
limitations need to be established.

E. NOTICE OF RIGHT TO APPEAL

If you were adversely affected by this decision, you may be entitled to pursue an appeal before the administrative hearing commission
(AHC) pursuant to Sections 621.250 and 644.051.6 RSMo. To appeal, you must file a petition with the AHC within thirty days after
the date this decision was mailed or the date it was delivered, whichever date was earlier. If any such petition is sent by registered mail
or certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other than registered mail or certified mail,
it will be deemed filed on the date it is received by the AHC. Any appeal should be directed to:

Administrative Hearing Commission
U.S. Post Office Building, Third Floor
131 West High Street, P.O. Box 1557
Jefferson City, MO 65102-1557
Phone: 573-751-2422
Fax: 573-751-5018
Website: https://ahc.mo.gov



https://ahc.mo.gov/

RCPSD Kimmswick WWTP
Fact Sheet Page #1

MISSOURI DEPARTMENT OF NATURAL RESOURCES
FACT SHEET
FOR THE PURPOSE OF RENEWAL
OF
MO-0106461
RCPSD Kimmswick WWTP

The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful
without a permit (Section 301 of the "Clean Water Act"). After a permit is obtained, a discharge not in compliance with all permit
terms and conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of
Natural Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal "Clean
Water Act" and "Missouri Clean Water Law" Section 644 as amended). MSOPs are issued for a period of five (5) years unless
otherwise specified.

As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.], a Factsheet shall be prepared to give pertinent information regarding
the applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for
the Missouri State Operating Permit (operating permit) listed below.

A Factsheet is not an enforceable part of an operating permit.

Part | — Facility Information

Application Date: 08/06/2021
Expiration Date: 03/31/2022

Facility Type and Description: POTW - Influent lift station / mechanical fine screen / aerated grit chamber / 4 SBRs / effluent pump
station / UV disinfection / gravity belt sludge thickener / 3 aerobic sludge digesters / 2 sludge holding tanks / biosolids are land
applied or hauled to a facility that dewaters the biosolids and then disposes of the dewatered biosolids in a permitted landfill / facility
does not have materials stored or conduct operations in a manner that would cause the discharge of pollutants via stormwater

OUTFALL(S) TABLE:

OUTFALL DESIGN FLow (CFS) TREATMENT LEVEL EFFLUENT TYPE
#011 7.44 Secondary Domestic
Comments:

Changes in this permit for Outfall #001 include the addition of Total Kjeldahl Nitrogen and Nitrate + Nitrite, the revision of Oil &
Grease from limits to monitoring only requirements, the revision of Total Phosphorus and Total Nitrogen sampling frequency from
quarterly to monthly and from grab to composite sampling, the revision of E. coli sampling from twice per week to once per week, the
revision of the definition of composite sampling, and the removal of the Acute WET test, and removal of the Chronic WET test.
Changes in this permit includes the removal of Permitted Feature SM1. Changes in this permit includes the addition of Permitted
Feature INF along with the addition of Biochemical Oxygen Demands, Total Suspended Solids, Ammonia, Total Kjeldahl Nitrogen,
Nitrate + Nitrite, and Total Phosphorus. See Part 11 of the Fact Sheet for further information regarding the addition, revision, and
removal of influent, instream, and effluent parameters. Special conditions were updated, which includes but is not limited to; the
addition of inflow and infiltration reporting requirements, reporting of Non-detects, bypass reporting requirements, removal of
instream monitoring requirements, and revision of the Electronic Discharge Monitoring Report (€DMR) Submission System.

Part |l — Effluent Limitations and Monitoring Requirements

OUTFALL #001 — MAIN FACILITY OUTFALL

Effluent limitations derived and established in the below Effluent Limitations Table are based on current operations of the facility.
Future permit action due to facility modification may contain new operating permit terms and conditions that supersede the terms and
conditions, including effluent limitations, of this operating permit.




RCPSD Kimmswick WWTP

Fact Sheet Page #2
OUTFALL #001 - RECEIVING STREAM INFORMATION
RECEIVING STREAM(S) TABLE:
DISTANCE TO
WATER-BODY NAME CLASS WBID DESIGNATED USES* 12-DiciIT HUC CLASSIFIED

SEGMENT (M)

AHP(WWH), WBC-B,
Mississippi River P 1707.03 SCR, HHP, IRR, LWP, 07140101-0603 0
DWS, IND
*As per 10 CSR 20-7.031 Missouri Water Quality Standards, the Department defines the Clean Water Commission’s water quality objectives in terms of "water uses to
be maintained and the criteria to protect those uses." The receiving stream and 1% classified receiving stream’s beneficial water uses to be maintained are in the
receiving stream table in accordance with [10 CSR 20-7.031(1)(C)].

Uses found in the receiving streams table, above:
10 CSR 20-7.031(1)(C)1.:
AHP = Aquatic Habitat Protection - To ensure the protection and propagation of fish, shellfish, and wildlife. AHP is
further subcategorized as:
WWH = Warm Water Habitat;
CLH = Cool Water Habitat;
CDH-= Cold Water Habitat;
EAH = Ephemeral Aquatic Habitat;
MAH = Modified Aquatic Habitat;
LAH = Limited Aquatic Habitat.
This permit uses Aquatic Life Protection effluent limitations in 10 CSR 20-7.031 Table A for all aquatic habitat
designations unless otherwise specified.
10 CSR 20-7.031(1)(C)2.: Recreation in and on the water
WBC = Whole Body Contact recreation where the entire body is capable of being submerged. WBC is further
subcategorized as:
WBC-A = Whole body contact recreation that supports swimming uses and has public access;
WBC-B = Whole body contact recreation that supports swimming;
SCR = Secondary Contact Recreation (like fishing, wading, and boating).
10 CSR 20-7.031(1)(C)3.t0 7.:
HHP = Human Health Protection as it relates to the consumption of fish;
IRR = Irrigation - Application of water to cropland or directly to cultivated plants that may be used for human or
livestock consumption;
LWP = Livestock and wildlife protection - Maintenance of conditions in waters to support health in livestock and
wildlife;
DWS = Drinking water supply;
IND = Industrial water supply
10 CSR 20-7.031(1)(C)8-11.: Wetlands (10 CSR 20-7.031 Table A currently does not have corresponding habitat use criteria
for these defined uses)
WSA = Storm- and flood-water storage and attenuation;
WHP = Habitat for resident and migratory wildlife species;
WRC = Recreational, cultural, educational, scientific, and natural aesthetic values and uses;
WHC = Hydrologic cycle maintenance.
10 CSR 20-7.031(6):
GRW = Groundwater

RECEIVING STREAM(S) LOwW-FLOW VALUES:

Low-FLow VALUES (CFS)*
1Q10 7Q10 30Q10

Muississippi River 60,656 64,697 68,903

* - Data from USGS Gauge Station 07010000 located on the Mississippi River at St. Louis, MO, plus data from USGS Gauge Station 07019300
located on the Meramec River at Arnold, MO, plus data from USGS Gauge Station 07010097 located on the River Des Peres at St. Louis, MO

RECEIVING STREAM

MIXING CONSIDERATIONS TABLE:

MIXING ZONE (CFS) ZONE OF INITIAL DILUTION (CFS)
[10 CSR 20-7.031(5)(A)4.B.(11)(a)] [10 CSR 20-7.031(5)(A)4.B.(11)(b)]
1Q10 7Q10 30Q10 1Q10 7Q10 30Q10
15,164 16,174.25 17,225.75 74.4 74.4 N/A




RCPSD Kimmswick WWTP
Fact Sheet Page #3

Receiving Water Body’s Water Quality

Section 303(d) of the federal Clean Water Act requires that each state identify waters that are not meeting water quality standards and
for which adequate water pollution controls have not been required. Water quality standards protect such beneficial uses of water as
whole body contact (such as swimming), maintaining fish and other aquatic life, and providing drinking water for people, livestock
and wildlife. The 303(d) list helps state and federal agencies keep track of waters that are impaired but not addressed by normal water